
302075898.4

BEFORE THE PUBLIC UTILITIES COMMISSION 

OF THE STATE OF CALIFORNIA 

Application of California-American Water 
Company (U210W) for Approval of the 
Monterey Peninsula Water Supply Project and 
Authorization to Recover All Present and Future 
Costs in Rates 

A.12-04-

(Filed April 23, 2012) 

APPLICATION OF CALIFORNIA-AMERICAN WATER COMPANY (U210W) FOR 
APPROVAL OF THE MONTEREY PENINSULA WATER SUPPLY PROJECT AND 

AUTHORIZATION TO RECOVER  
ALL PRESENT AND FUTURE COSTS IN RATES 

.

Lori Anne Dolqueist 
Jack Stoddard 
Manatt, Phelps & Phillips, LLP 
One Embarcadero Center, 30th Floor 
San Francisco, CA 94111 
(415) 291-7400 
ldolqueist@manatt.com 

Attorneys for Applicant 
California-American Water Company 
[...]
The MPWSP desalination plant would be constructed on approximately 40 acres of currently 
vacant and disturbed land west of the RTP, adjacent to Charles Benson Road (see Figure 1).
For most of the site, ground elevations range from elevations 90 feet to 114 feet.  Structures 
and facilities at the site, as shown in Figure 10, would consist of the following: feedwater 
receiving tanks; pre-treatment process; filter backwash supply system; waste washwater
storage and settling basin; desalination process; post-treatment process and chemical systems;





Attachment B � CEQA Project Description  April 20, 2012 
 

11 
 

brine storage tanks; desalinated water storage tanks and pumping station; and non-process 
facilities.

The following sections describe each of these facilities.

Feedwater Receiving Tanks

Feedwater will be pumped from the feedwater intake wells directly to two above-ground 
feedwater receiving tanks at the desalination plant site. The two tanks will be each have a 
volume of approximately 0.5 million gallons, and will be either glass-lined steel or cast-in-place 
concrete construction. The tanks will be sized to receive the variable flow from the various 
combinations of constant speed well pumps, and produce an equalized flow rate to the 
pretreatment process.  The tanks will be located on the plant site at approximately elevation 110 
feet in order to provide a water surface in the tanks ranging from elevation 115 feet to 130 feet
in order to deliver flow by gravity through the pretreatment filters.  

Pretreatment

Feedwater from the feedwater receiving tanks will be piped directly to pressure or gravity 
multimedia sand filters for removal of small particles that could otherwise foul the downstream 
cartridge filters and/or RO membranes.   These filters may also play an important role in 
providing pathogen removal credit during initial plant operations during which time the feedwater 
supply may be considered to be groundwater under the influence of surface water, and 
therefore subject to the Surface Water Treatment Rule.   Also, a low dosage of chlorine may be 
added to the feedwater as an oxidant in order to precipitate any dissolved iron and manganese, 
and the resulting precipitate will be removed by the filters. If pressure filters are used, they 
would be multiple parallel fiberglass or lined-steel tank units installed in a large walled open pit 
area that has a floor elevation of 90 feet, which is 5 to 15 feet below grade. If gravity filters are 
used, they would be installed in below-grade multi-cell concrete structures.   

Filter Backwash Supply System

The filters will be backwashed periodically (approximately once per day) using process filtrate 
as backwash supply.  The backwash supply may be chlorinated in order to control biological 
growth on the filters.  The backwash supply, which must be provided at a relatively high flow 
rate for a short duration (10 minutes per backwash), will be from a 200,000 gallon backwash 
supply tank that will be located on the plant site to provide a water surface in the tank ranging 
between elevation 115 feet and 130 feet, which is high enough to provide gravity flow to the 
filters.  The backwash supply tank will be filled by a process filtrate pump which will operate a 
relatively low rate between backwash cycles.  

Waste Backwash Storage/Settling Basin

Waste from the backwashing process will flow from the filters by gravity to a 0.5-acre 6-foot 
deep basin.  The basin will be open, but will be equipped with an impermeable liner to prevent 
leakage of the water (seawater salinity) into the ground.  Suspended solids in the waste wash 
water will settle to the bottom of the basin and the clarified water will be decanted.  The 
decanted water will then be pumped to the brine discharge pipeline for blending with RO brine 
and ultimate disposal in the PCA outfall. Alternatively, it may be possible to pump the decanted 
water at a low rate to the feedwater receiving tank for blending with feedwater and subsequent 
retreatment through the pretreatment and RO process.  



Attachment B � CEQA Project Description  April 20, 2012 
 

12 
 

The basin will be equipped with ramps and divider walls to allow periodic draining and manual
removal of accumulated solids of one half of the facility while the other half remains in service.  
Sodium hypochlorite may be added to the basin periodically or continuously for algae control.   

Desalination Process

Reverse osmosis (RO) is a molecular separation process that uses semi-permeable 
membranes to remove salts in saltwater and produce desalinated water (which is also called 
product water or permeate).  Pretreated seawater is forced at very high pressures through the 
membranes, and the water molecules, smaller than almost all impurities, including salts, are 
selectively able to pass through the membranes. The remaining impurities and residual water 
are discharged as concentrate, which is commonly called %brine'.

A schematic drawing of the proposed RO process is shown in Figure 3-12 of the Coastal Water 
Project FEIR. The assumed and proposed RO process would consist of a first pass with a 
partial (40 to 50 percent) second-pass.  The partial second pass is required to provide additional 
removal of three constituents of concern, specifically boron, chloride and sodium.  Variable-
speed low-��
��!�
� �!���� $�!�"� %���$��"'� �	��
�
"� ���$� ����� �#
� ��
��
���

�� ����
��� ���
constant-speed high-pressure first-pass RO feed pumps. The high pressure RO feed pumps 
would deliver flow to the first pass membrane arrays.  Low pressure variable speed pumps 
would be used to pump 40 to 50 percent of the first-pass permeate to the second-pass
membrane arrays.   The second-pass permeate would then be blended with the by-passed 
portion of first-pass permeate. The overall recovery of the RO process is expected to be in the 
range of 40 to 45 percent; thus, approximately 20 to 22 MGD of filtered feedwater is required to 
produce 9 MGD of desalinated water, and 12 to 13.5 MGD of filtered feedwater is required to 
produce 5.4 MGD of desalinated water.  The RO process will include energy recovery from the 
high-pressure brine stream using pressure exchanger technology. 

The RO process will be modularized, with each module producing 1.8 MGD of permeate. Each 
module would include arrays that have 90 to 120 24-foot long by 10-inch O.D. pressure vessels 
(including both first-pass and second-pass vessels) mounted horizontally on a single rack, with 
each rack being approximately 16 feet wide by 24-feet long by 16 to 20-feet high. 

For the 9.0 MGD desalination plant, the RO process will be housed in a 22,000 sq-ft building
with an interior ceiling height of approximately 28 feet. (For the 5.4 MGD desalination plant, the 
building may be reduced to approximately 16,000 sq-ft.) This building will also house a clean-
in-place (CIP) system for periodic cleaning of the RO membranes; the post-treatment facilities 
(see discussion below); and chemical storage/handling systems.

The RO process will produce a concentrate, or brine, which will flow continuously by gravity to 
the PCA �!������� ��� 7��� ��� 7<�� �
��

�� ��� �#
� ���
���� $��
�� ���"!��	�
� ���
(� � As previously 
discussed, this brine stream will be conveyed by a gravity pipeline that will discharge into the 
PCA outfall.  Spent cleaning solutions from the CIP process, which will occur two or three times 
per year, will be collected and neutralized and then either pumped or trucked to an appropriate
disposal site.

Post-Treatment and Chemical Systems

Hardness, alkalinity, and pH of the product water would be adjusted after the RO process to 
protect piping and plumbing materials and to make the water more compatible with the other
sources of supply in the CAW system. Facilities will be included at the desalination plant to add 
carbon dioxide (to adjust alkalinity), followed by filtration through calcite beds (to adjust 
hardness), and addition of sodium hydroxide (to adjust pH).



Attachment B � CEQA Project Description  April 20, 2012 
 

13 
 

Sodium hypochlorite will also be added for disinfection. Even though the feedwater to the 
desalination plant will be coming from wells, disinfection requirements for initial operation of the 
desalination plant may be established according to pathogen removal/inactivation standards of 
the Surface Water Treatment Rule.  Following the installation and startup of the feedwater wells, 
a testing program may be required to demonstrate that the bacteriological water quality of the 
extracted from the wells is not being influenced by surface water.  If the desalination plant must 
be placed in operation before this determination is made (by the California Department of Public 
Health), and if it is determined that the pretreatment filters, reverse osmosis process, and 
chlorination process do not provide sufficient pathogen removal credits, a temporary UV 
disinfection system may be required for disinfection.  

Various chemicals to be used during treatment would be stored and processed onsite. The
estimated use, dosage (in units of milligrams per liter [mg/l]), and annual consumption (in units
of pounds per year [lbs/yr]) of each chemical are summarized in Table 4. Bulk storage will be
located in the Desalination/Post-Treatment/Chemical building. The design of this building will 
incorporate the regulatory requirements for hazardous materials storage, such as spill 
containment features that exceed the capacity of the tanks; segregation of individual chemicals 
to prevent mixing in the case of accidental spillage; and appropriate alarm and fire sprinklers. 
Chemicals that have specific reactivity risks with one another will be stored at opposite ends of 
the storage area to reduce the risk of mixing. 
 
Brine Storage Basin

In the event of an interruption of this discharge, brine would be diverted to a 3 million-gallon 
lined open basin, on the desalination plant site.   This storage will provide time for the plant to 
remain in operation for a short period to allow plant personnel to adjust or cease production and 
for system personnel to increase production from other sources (ASR wells, Seaside wells, 
BIRP). 
 

Table 4
Desalination Plant Chemicals

Chemical Application
Dosage
(mg/l)

Annual Usage (lbs)
5.4 MGD 9.0 MGD

Sodium Hypochlorite Raw Feedwater 1.3 50,000 82,000
Sodium Bisulfite Filtered Feedwater 1.3 50,000 82,000
Carbon Dioxide RO permeate 15 240,000 400,000
Calcite RO Permeate 35 560,000 930,000
Sodium Hydroxide RO Permeate 2 32,000 53,000
Sodium Hypochlorite Post-Treated Water 2 32,000 53,000
CIP Chemicals (Various) Membrane Cleaning Varies Negligible Negligible

Desalinated Water Storage Tanks and Pumping Stations

Following post-treatment, desalinated water would flow by gravity to on-site storage tanks, 
called clearwells.  Two 85-foot diameter clearwells will provide a total storage volume of 2 
million gallons. The clearwells would be covered, steel or concrete, and constructed above-
grade with a floor elevation of approximately 110 feet. A clearwell pump station, located in the 
desalination building, will deliver flow from the post-treatment process to the clearwells. 
Desalinated water pumps would pump desalinated water from the clearwells into the 
Desalinated Water Pipeline for conveyance to CAW��� �
�+	�
� ��
�(� � �� �
��
"� �
�� ��� �!���



Attachment B � CEQA Project Description  April 20, 2012 
 

14 
 

would pump desalinated water from the clearwells into the Salinas Valley Return Pipeline 
(SVRP).   Both sets of pumps would be housed in a 3000 sq-ft building, the Desalinated Water 
Pump Station (DWPS), located near the clearwells.  Surge control tanks (hydrodynamic) would 
be required and would be installed outside and next to the DWPS.
 
Non-Process Facilities

A 10,000 to 12,000 sq-ft single story building would be constructed on-site.  The building would 
house visitor reception, offices, restrooms, locker rooms, break rooms, conference rooms,
control room, laboratory, equipment storage and maintenance area, and electrical service
equipment for the adjacent Desalination/Post-Treatment/Chemical Building. 

Power Supply

Power to the MPWSP intake wells and desalination plant would be supplied by the existing 
power grid and no new power plant or other industrial emissions sources would be constructed.  
The total energy usage for the proposed intake wells, desalination plant, and desalinated water 
pump station would be approximately 48 million kwhrs/yr with the desalination plant producing 
9,790 AFY(8.7 MGD average), and approximately 29 million kwhrs/yr with the desalination plant 
producing 5,980 AFY(5.3 MGD average). Energy use for each project component can be found 
in the MPWSP Capital and O&M Cost Estimate Memorandum dated April, 18, 2012. CAW is 
also investigating obtaining power from other sources, such as combinations of on-site solar, 
and/or use of power generated from landfill gas from the Monterey County Regional Solid 
Waste Management Agency.

Desalinated Water Conveyance

CAW Supply

Desalinated water will be pumped by the Desalinated Water Pump Station at the desalination 
plant into the 32,000 LF 36-inch diameter Product Water Pipeline, which will connect to the 
15,700 LF Transfer Pipeline.   The alignment of the Product Water Pipeline heads west from the 
desalination plant on Charles Benson Road, and then south on Del Monte Boulevard, and then
south in the TAMC right-of way to the intersection of Beach Range Road and 1st Street, at which 
point it will connect to the Transfer Pipeline.  

Salinas Valley Return

Desalinated water will be pumped by the Salinas Valley Return Pump Station at the desalination 
plant into a 7,000 LF 12-inch diameter pipeline which will discharge into the Castroville 
*
�$��
��4
��!�	�
�����������	��	���	�
�$��
��������
���
"��
�PCA�������
���(

CONSTRUCTION METHODS AND SCHEDULE

The construction methods used for the desalination plant, pipeline, sub-surface intake facilities, 
and ASR wells are as described in the FEIR.  Figure 11, Tentative Permitting and Construction 
Schedule, illustrates a preliminary construction timeline. 

PERMITS, APPROVALS, AND REGULATORY REQUIREMENTS

Potential agreements, permits and approvals for the Project are shown in Attachment A 
(exclusive of GWR permitting, which is outside ������control, and not part of the Project).





302075898.4

Appendix I

Balance Sheet and Income Statement



 

 
California-American Water Company 

 
(a wholly-owned subsidiary of  

American Water Works Company, Inc.) 

Unaudited 

Financial Statements 
 

As of and for the years ended December 31, 2011 and 2010 
 



CALIFORNIA-AMERICAN WATER COMPANY 
Balance Sheets (Unaudited) 
December 31, 2011 and 2010 
(Dollars in thousands) 

Unaudited 
- 1 - 

2011 2010
Property, plant and equipment

Utility plant - at original cost, net of accumulated depreciation 523,934$         485,809$         
Utility plant acquisition adjustments, net 2,338               2,448               
Nonutility property, net of accumulated depreciation of $400

at December 31, 2011 and $332 at December 31, 2010 3,615               2,660               
Total property, plant and equipment 529,887           490,917           

Current assets
Cash and cash equivalents 168                  415                  
Customer accounts receivable 9,184               8,708               
Allowance for uncollectible accounts (672)                (678)                
Unbilled revenues 7,785               8,117               
Notes receivable - affiliated company 15,901             25,641             
Federal income tax refund due from affiliated company -                  174                  
State income taxes receivable 835                  348                  
Prepaid other 740                  2,737               
Other 2,212               2,616               

Total current assets 36,153             48,078             